-~ ' ‘
:dlund Products for Foodservice ' MOY4 REV. D

Edhund Company, Inc., 159 Industrial Parkway, Burlingtoa, VT 05401 802-862-9661

PRODUCT MANUAL- M094
MODEL 395

ELECTRIC KNIFE SHARPENER

Please read thoroughly before operation and keep for future reference



€d’und Products for Food

Edlund Company, Inc., 159 Industrial Parkway, Burlington, VT 05401

Model 395 Knife Sharpener Specifications

1. Knife Sharpener Description

The Ediund Company Inc manufactures the Model 395 knife sharpener. Itis approved by the
appropriate certifying organizations. The knife sharpener uses a 3-inch diameter by one-inch
wide grinding wheel 1o sharpen knives and other utensils. The sharpener consists of a grinding
wheel, which is mounted on an arbor and attached to a drive motor. The motor is mounted to a
nickel-plated steel base using motor mounting plates. The sharpener is enclosed in a stainless
steel housing with a plastic knife guide assembly secured to the base with screws.

2. Knife Sharpener Operation

To operate, plug the power cord into a grounded outlet with the same vollage as listed on the
bottom of the knife sharpener base. Tum the unit on using the rocker swilch and then use the
following steps.

1, Sanitize your hands and knife prior lo sharpening.

2. Hold knife against the outside edge of the left slot.

wWarning! Hoid knife firmly so that it will not be pulled away by the rotation of the grinding
wheel,

3. Pull the knife through keeping pressure on the wheel light and even,

4, Hold the knife agains! the outside edge of the right slot and pult through

5, Repeat steps 2-4 using the outside edge of the left and right slot.

6. Sanitize knife and hands.

Initial sharpening of knives may require several passes to create the correct angle of the knife.
Subsequent sharpening will only require a foew passes to achieve a sharp, long lasting knife-edge.
Shatpener is for intermittent use only. Use for 15 minutes and tum off motor to cool for ten minutes,

3. Cleaning Instructions

Warnings! Never clean or maintaln knife sharpener without unplugging it from the
electric source.
Never submerge or place knife sharpener in water.
Never blow out unit using and air gun- metal may blow Inside of the motor and
damage it,

The knife sharpener must be cleaned after each use. Unplug the unit from the power
source and gently shake out the accumulated grinding dust from the inside into a waste
receplacle. Wipe the exterior and the knife guide using a damp cloth. .



 MO94REV.D

5401 802-862-9661

4, Maintenan_ce Instructions

The grinding stone is designed {o last up to several years based on nomal use. The
grinding stone is worn and needs replacing when the knife no longer makes contact with
the wheel while positioned against the plastic knife guide. A replacement stone and arbor
can be ordered from your local Edlund dealer as part number #A528. To replace the
grinding stone, first unplug the unit from the power source, Remove the knife guide by
removing the four screws and washers that secure the knife guide to the base. loosen the
setscrew that secures the grinding stone assembly to the motor shafi until you are able to
slide the stone and arbor off of the motor shaft. Reptace with the new stone and arbor.
Center the grinding stone so that an equal portion of the stone is visible when the knife
guide is in place. Tighten the setscrew. Replace the knife guide and the screws and
washers. The knife sharpener is now ready for use. For all other problems consult the

* following chart

0 Trouble Shooting Guide

Use an Edlund authorized service technician shoutd do all repairs.
Callthe Factory or Authorized dealer for more information

Froblem Catse Correclion ]

T Rnie sharpenar |1. Cordset not plugged [1. Plug cordsetinto oullet with same voliage as listed on rating label.
: will not start. into outlet.
e ¥ Broken wire In cordsel| 2. Unplug cordset. Gheck continuity of each wire and replace as required.

% Broken wires or loose |3, Gheck for loose wires, check continuity of intemal wires and replace of

terminal. repair as required.
4. Wotor overheated 4. Let motor cool down (15 mins+)
5. Motor failure. 5. Replace motor.

Il Motorhums when[1. Grnding wheel 15 T Check o see ¥ wheel 15 contacting knie guide. Realign wheelusing
switch is actuated.  [contacting knife guide. |procedure listed in assembly procedure. ‘
2. Wotorfan has bacome|2. Replace motor.

loose and is contacting

motor stator.
3. Gindingwheel loose (3. Remave knife guide. Check for loose wheel on arbor or floose arboron
on motor shaft. motor shaft. Tighten to appropriate torque. Reassemble and align grinding
wheel.
lll. Knife not T, Wom grinding wheel. | 1. Replace grinding wheel using grinding wheel replacement procedurs,

contacting grinding
wheelwhen placed
against knife guide.

FW. Grnding Whddl 1. Molor drive shaft may 1. Keplace meotor.
wobbles badly when

be bent.
sharpener is tumed
on,




Edlund I

’ Ediund Company, Inc., 159 Indusidal Parkway, Burlington, VT 05401 802-862.9641

BRACKET
AFPT 10N

TN

q

Warranties: The Edlund
Company warrants these
products to be free from defects
in material and workmanship
for a period of one year from
date of purchase. The
company’s obligation under
this warranty is limited to
repairing or replacing without
charge any parts or parts found
to be defective under normal
use. It is the responsibility of
the purchaser to retum the
entire unit to the factory ar a
factory service branch,

< ‘ transportation charges prepaid.
<A A .
@~ | Go3o  (Goad 4> s Oy This warranty does no caver
§/ g‘ !‘ Q&3 z30v Qoi paits that must be replaced
('T') = under nomal use, including
\[¢/ . .
' knives and drive gears on can
openers. The company
(013> authorizes no other warranty,
Qo1 written or verbal. Carrier is
CEEED responsible for merchandise in
transit to you.
115v (09D
230v(L10Q
umv§
. 4 BASE SCREWS
D) e
10 2% in/lcs
FPART #  |DEGCRIPTION PAR [OESCRIPTION
ALIELE  [ASSEMBLY, #3505 GRINDING WHEEL RU70 RELIET, ELECTRIC STRAIN
AR5 IASSEMBLY, %335 BASE K047 |RIVET,AB32R
[AEZ8 |A WEBLY, #355 PLA KN D RO4E [RIVET, SD5685
A529 WELDMENT, #3395 COVER . R124 RELIEF, BELL MOUTHED STRAIN #3R6P-5 BLK
AT242 |ASSEMEBLY, #3395 230V COVER 013 SCREW, T78-20 X TFA SCOTTED 555
B265 BRACKET, #395B BASE LOCK 5022 SUREW, 1/4-20 X 3F 40 5/5
B2G7 BUSHING, 1720 SNAP, 3/20 10 HEYCO #5B 500-6 5036 SCREW, 1/4-20 X 112 SISHEX HEAD
(o ] CLAMP #201/¥33 ABLE HEYCO'# . 05 = _
c0a2 CONNECTON, #330/A385KCH-5000 LEAD 070 [STREW, 10-32 X 5/16 PLATED RHN
€099 CORD BET, REGULAR 78, 1873, GRAY U8 SCREW, 532X TASISRAN ]
C100 CORD SET, 230V 183X7 .GRAYWB-15P PLUG 40 [SWITCH, CH-5600/#350/%395 USALIGHTED ROCKER |
Ca03 CORD, UNIVERSAT WA PIGTAIL 13 : [SWITCH, GREENTIGATED Z30V.ROCKER 2POLE |
1004 INSUTATOR, MCRO SWITCHFAD +Ty [TERWINAL, HOUNE TORGUE
Li25 LABEL, CAUTION.JNT. BUTY 10 I TUBE, TA" SHRINKTNSUTATION 3/37 LON
WOT45P [MOTGOR, #38 VEPAKRE PAR ! [TERMINAL, /& FEMALE FULLYTNS 2218 GA |
MO1o5P [MOTOR, #39 DV SPAKE PAR WASHER, #10 PLATED FLAT
VGBS MOUNT, YABIETOCK WO 'WASHER, TAB SIS FIAT
M094 MANUAL, #365K5 SFEC S.4INSTR. ' WASHER, #10 EXT. TOOTHLCCK BT |
NO19 NUT, 10-32 PLATED HEX WASHER, #10 3776 PLATED LOCK
NO32 NUT, 1/4-20 NYLOCK WASHER, # TOOTHLOLCK
NO40 NUT, 4-20 WING /3 [WASHER, 3B SIS LOCK
Poo1 PAD #I56R 203305 FOOT WASHER, #10 SERRATED PLATED
Po86 PLATE, 3890 MOTOR
Pig7 PLATE, CEMARK




